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1. TOn mdu
Name of sample

^ ^41 iz. Jo luong mau

Quantity

SOI\{ THONG MINH uAu TRANG i\(S: 201
sor'{ TR6N TAM KrM LOAr (SAr)

01

: MAu thu nghiQm do kh6ch hang l6y m6u, tOn m6u vi th6ng tin vC m6u
do kh6ch hang cung cltp. / Testing sample was sampled by customer,

sample name and sample informationwere supplied by customer.
01 tdm vflt liQu phri scrn mdu trdng
Wite coated material sheet

:06/04/2018

: cOxc rY TNHH sor.{ HoA yrDT
TDS 34, TBD 23. KP Long Binh, Kh6nh Binh, TAn UyGn, Binh Duomg

:07 / 04 /2018 - 16 / 04 /20 18

MO ta
Description

Ngdy nh4n m6u
Date of receiving

xNfl gcn mau
Customer

Thdi gian thu nghiQm
Test period

Ktit qui thri nghiQm
Test result

TRUOI\G PTN HANG TIOU DI]NG
HEAD OF CONSUMER PRODUCTS" TESTING IA,B.

Nfuy6n Phufc Hii

TOn chi tiOu

Characteristic

Phuong ph6p thir
Test method

KOt qui thri nghiQm

Test result

7.1I<h ndng chiu nhiQt cria mang scm d
200 oC trong 4 gld/Heat resistance
of coating (at 200'C for 4 h)

Theo yOu cdu
kh6ch hang/As

customer's request

Mang scm khOng bi phdng rQp,

kh6ng binrrt v6/ no blistering, no
cracking

i ii:I!ifli[f*'i.'$s:"idyfiifT;""'-f,S'"1;:iTii#,T;:]lif?t#1f'i": ,':;#";1!{i{r'!:Jometv 
submitted sampte(s) onh 

NiA: kh0ng 6p dung

This lest Report shaLl not^be reproduced, ixcept inlull, without the written approvil'o7 guatest 3. Not applicable

3. TOn mlu, tOn khach hang drJdc ghi theo y6u tdu crla ntli gilt mlu.l Name of sample and customer are written qs customer's recluest.
4. Dd khdng dim b6,o tlo nd rdng d6c ludng dudc tinh v6i k = 2, mfc tin cdy 95 96. Kh6ch hirng c6 thd lien hC theo dia chi du6i dd bidt *r6m thdng tin.

Estimaled expanded uncertainl, of measurement with k = 2, at 95 7c confidence level. Pleose contact Quatest 3 at the below adclress for further infomcnion.

Head Office: 49 Pasteur, Ql, Hd Chi Minh city, v$r Nav Tel: (84.:28) 3829 4214
Testins: TRoad l,Bi€nHoa I Industrial Zone,D6ngNai Tel: (84-25*k3$3 6212

Fax: (84-28) 3829 3Ol2
Fax: (84-251) 3836298

Website: www.quatest3.com.vn
E-mail: tn-cskh@quatest3.com.vn
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